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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004-03

Summary of Test Result

Report Result
Clause Ref Std. Clause Test ltems (PASSIFAIL) Remark
3.1 15.407(a)(4) Fundamental Maximum EIRP Pass -
1.30dB
3.2 15.407(b) Unwanted Emissions Pass under the limit at
7377.00 MHz
3.3 15.203 Antenna Requirement Pass -

Note: The device is hardware identical to original grant (FCC ID: 2ABOF-G1BN6ASI002) but activate four carrier

mode via software change. In four carrier operation, each port is transmitting two of four carriers. Thus output power
and occupied BW of each port is same as original grant. Only conducted power and RSE spot check is performed in

four carrier mode.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR230625004-03

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
6 GHz Access Point

Antenna Type
Array Antenna

Antenna information

5925 MHz ~ 6425 MHz

Peak Gain (dBi)

16.9

6525 MHz ~ 6875 MHz

Peak Gain (dBi)

17.3

Remark:

1. The device is driving cross-polarized antenna, which has 8 horizontal polarization antenna and 8

vertical polarization antenna

2. The device activate 4 carrier mode operation which has 8 antenna transmitting carrier 0 and carrier

2; the other 8 antenna transmitting carrier 1 and carrier 3.

Minimum number of spatial stream (Nss) is 8

4. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site

Sporton International (USA) Inc.

Test Site Location

1175 Montague Expressway, Milpitas, CA 95035

TEL : 408 9043300

Test Site No.

Sporton Site No.

THO1-CA, 03CH02-CA

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250
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swanranas. FCC RADIO TEST REPORT Report No. : FR230625004-03

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (1 GHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement

antenna orientation, following C63.10 exploratory test procedures and only the worst case

emissions were reported in this report.

2.1 Carrier Frequency and Channel

Frequency Band Channel (IIZ\;quZ)

3 5965

7 5985

11 6005

15 6025

19 6045

>3 6065

27 6085

31 6105

35 6125

39 6145

5925-6425 MHz 43 6165

(U-NII-5) 47 6185

40MHz 51 6205

55 6225

59 6245

63 6265

67 6285

71 6305

75 6325

79 6345

83 6365

87 6385

91 6405
3+ 11 5965 + 6005
5922306sﬁ55l;/|H2 43 +51 6165 + 6205
40+40MHz 83+51 e
3+91 5965 + 6405
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Report No. : FR230625004-03

Freq.
Frequency Band Channel (MH2)
3+11+19+27 5965+6005+6045+6085
592(53_3,3|2|?5|;AHZ 35+43+51+59 6125+6165+6205+6245
40+40+40+40 MHz 67+75+83+91 6285+6325+6365+6405
3+27+51+91 5965+6085+6205+6405
Frequency Band Channel Freq.
(MHz)
119 6545
123 6565
127 6585
131 6605
135 6625
139 6645
143 6665
147 6685
6525-6875 MHz 151 5705
(UNI-7) 155 6725
40MHz
159 6745
163 6765
167 6785
171 6805
173 6815
175 6825
179 6845
181 6855
119 + 127 6545 + 6585
6525663357';’”"2 147 + 155 6685 + 6725
40+40MHz 173 +181 6815 + 6855
119 + 181 6545 + 6855
119+127+135+143 6545+6585+6625+6665
6525-6875 MHz 139+147+155+163 6645+6685+6725+6765
4O+4éli;'\étzg bty 157+165+173+181 6735+6775+6815+6855
119+139+159+181 6545+6645+6745+6855
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2.2 Test Mode

<Multi Carrier (Contiguous)>

UNII-5 (5925-6425 MHz)

Channel BW 40MHz + 40MHz + 40MHz + 40MHz

5965MHz+6005MHz+6045MHz+6085MHz
6125MHz+6165MHz+6205MHZz+6245MHz
6285MHz+6325MHz+6365MHZz+6405MHz

UNII-7 (6525-6875 MHz)

Channel BW 40MHz + 40MHz + 40MHz + 40MHz

6545MHz+6585MHz+6625MHZz+6665MHz
6645MHz+6685MHz+6725MHZz+6765MHz
6735MHz+6775MHz+6815MHZz+6855MHz

<Multi Carrier (Non-Contiguous)>

UNII-5 (5925-6425 MHz)

Channel BW 40MHz + 40MHz + 40MHz + 40MHz

5965MHz+6085MHz+6205MHz+6405MHz

UNII-7 (6525-6875 MHz)

Channel BW 40MHz + 40MHz + 40MHz + 40MHz

6545MHz+6645MHz+6745MHZz+6855MHz

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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SPORTON LAB.

2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name [FCC ID Data Cable Power Cord

1. |Adapter MEAN WELL [HEP-480-54A |NA NA Unshielded, 1.8 m
AC I/P:
Unshielded, 1.2 m

2. |Laptop Lenovo TP0O0O050C FCC DoC N/A DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “Putty release 0.62” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

TEL : 408 9043300 Page Number 1 10 of 17

Report Template No.: BU5-FR15EWL AC MA Version 1.0.0 Issue Date : Nov. 15, 2023
Report Version 101



SPORTON LAB.
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3 Test Result

3.1 Fundamental Maximum EIRP Measurement

3.1.1Limit of Fundamental Maximum EIRP
<FCC 14-30 CFR 15.407>

(a)(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz
and 6.525-6.875 GHz bands, the maximum power spectral density must not exceed 23 dBm e.i.r.p in
any 1-megahertz band. In addition, the maximum e.i.r.p. over the frequency band of operation must
not exceed 36 dBm.

For outdoor devices, the maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1.

Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.
3.
4

Measure the average power of the transmitter.

. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.
For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.1.4Test Setup

1. [

Attenuator
Power Meter i EUT
3.1.5Test Result of Fundamental Maximum EIRP
Please refer to Appendix A.
TEL : 408 9043300 Page Number 1 11 of 17
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.2.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.
In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=M HV/m, where P is the eirp (Watts)
3.2.2Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW =300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

TEL : 408 9043300 Page Number 1 13 of 17
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3.2.4Test Setup

For radiated test from 1GHz to 18GHz
RX Antenna

DE:]_— 1-4m

o 3m —_—
| EUT ; i
""" L ] i
£ .
1
1.5m E
= 2, [
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
For radiated test above 18GHz
RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

3.2.5Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.6 Duty Cycle

Please refer to Appendix D.

3.2.7 Test Result of Radiated Spurious Emissions

Please refer to Appendix B and C.
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SPORTON LAB.

3.3 Antenna Requirements

3.3.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.3.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

TEL : 408 9043300 Page Number 1 15 of 17
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
Hom Antenna | SCMVRZBE | BBHA9120D | 02140 | 1GHz~18GHz | Jan. 09, 2023 | Q0 20 2 | Jan. 08, 2024 (05000 CA)
Horn Antenna | SSTWARZBE | BaAg170 00841 | 18GHZz~40GHz | Aug. 22, 2023 oN%t\./'zgé’zzoozgg Aug. 21, 2024 (oggﬂigg?cnm
Preamplifier |  Keysight 83017A | MY53270323 | 1GHz~26.5GHz| May 04, 2023 %%t\./_zgé’zgggg May 03, 2024 (Oggﬂiggf’é‘A)
Preamplifier | E-instrument | "Ros 007" | EC1900252 | 1GHz~18GHz | May 23, 2023 | Q0 20 2%~ | May 22, 2024 (O§gaiggf’gA)
Preamplifier EMEC | EMC18G40G | 060725 |18GHz~40GHz | May 04, 2023 o,\l%t\./'zgéyzzoggg May 03, 2024 (O?chaﬂiggf’C”A)
80420972,
o | oz svcomex | BERE | | 2 e | S,
802952/2
M | wokeN | WERR T 2|V A A se-256 | Jun. 05, 2028 | REL A% T dun. 04, 2024 | (FESEEE,
Filter Wainwright V2V7L'§-11i§0209261 SN2 Traos Fitler | Jun- 052023 | Q8 7 H00% | Jun. 04 2024 | 22l
Hygrometer | TESEO 608-H1 45142602 N/A Aug.30, 2023 %%t\./.zgé’zzoozg Aug. 29, 2024 (O:'?Ca‘:'iggf’gA)
Controller | ChainTek EM-1000 060876 NA N/A %%t\./.zgé’zzoozzz’g N/A (Osgﬂiggf&)
Antenna Mast |  ChainTek | MBS-520-1 N/A 1m~4m N A v T (Oﬁgﬂiggf&)
Tum Table | ChainTek | T-200-S-1 N/A | 0~360 Degree NA Qo s | A (Oggﬂiggf’gA)
Software Audix E3 N/A N/A NA Qo o s | A (O:'?Caﬂ'iggf’gA)
Hygrometer Testo 608-H1 45142602 N/A Aug. 30, 2023 ’\rl\loc;/\}.o(;?,zzoozz?g Aug. 29, 2024 (CTOFT(‘)’;{%‘Z‘;
iﬁg‘fyzue”r‘ ggmié‘ FSV40 101089 | 10Hz-40GHz | May 22, 2023 '}‘\IOS’Q_OJ;,ZZO()2233~ May 21, 2024 (C:Tc"j‘g;{%i‘;
RF Switch Box|EM Electronics| EMSW18 | SW1070902 N/A Aug. 25, 2023 '\,'\IOC;’\'/_OJ%,ZZ()OZ;; Aug. 24, 2024 ?Toﬁgﬁ_céi‘i
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 4.5dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 4.9 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.2 dB
of 95% (U = 2Uc(y)) )
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Appendix A. Test Result of Conducted Test Items

Report Number : FR230625004-03

Test Engineer:

Venkata Kondepudi

Temperature:

20.1~23.8

°C

Test Date:

2023/11/01~2023/11/07

Relative Humidity:

40.2~47.1

%
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G1x2
UNII-5

UNII-7

Report Number : FR230625004-03

EIRP
Condcuted Directional Lot
q Frequency Power setting Power setting MIMO factor " Conducted Total EIRP EIRP Limit
BW Mode Carrier Ant # Power Gain
(MHz) Atten ADAK (dB) ! power (dBm) (dBm)
(dBm) (dBi)
(dBm)
C 965 Ant 0 of 0~7 0.5 .90
C 005 Ant 0 of 0~7 8 0. 6.94 903 .90
Mode 1 18.99 35.89
C 045 Ant 8 of 8~15 18 0. 6.95 9.03 .90
C 085 Ant 8 of 8~15 1. i | .90
Cco 125 Ant 0 of 0~7 -3 .90
40+40+40+40 Mode 2 c2 6165 Ant 0 of 0~7 2 -3 695 .03 16.90 18.98 35.88 36
Contiguious ode Cl 6205 Ant 8 of 8~15 -2.7 16.90 : : 36
Mode 21 6.93 9.03
C3 6245 Ant 8 of 8~15 -2.4 16.90 36
Cco 6285 Ant 0 of 0~7 -1.8 16.90 36
Mode 3 C2 6325 Ant 0 of 0~7 2 -1.8 6.94 .03 16.90 18.99 35.89 36
ode 3 .
Cl 6365 Ant 8 of 8~15 21 0.5 6.95 9.03 16.90 36
C3 6405 Ant 8 of 8~15 0.3 16.90 36
40+40+40+ C 965 Ant 0 of 0~7 4 -0.4 . .0 .90
40 C 085 Ant 0 of 0~7 4 0.8 .94 .0 .90
Non- Mode 4 c 205 Ant8 of 8-15 Z 05 X 0 90 1899 3589
Contigui C 405 Ant 8 of 8~15 4 3.3 .95 .0 .90
Note:
Antenna Gain = 16.9dBi
The device is driving cross-polarized antenna, which has 8 horizontal polarization antenna and 8 vertical polarization antenna
Directional Gain (8H/8V) = 16.9dBi + 10log(Ntx = 8 / Nss = 8) = 16.9dBi
q q Total
q Frequency Power setting Power setting (GenE i MIMO factor Dlrect!onal Conducted Total EIRP EIRP Limit
BW Mode Carrier Ant # Power Gain
(MHz) Atten ADAK (dB) r power (dBm) (dBm)
(dBm) (dBi)
(dBm)
O L me il a0 | e | en [ -
Mode 1 c1 6625 Al ms (;8 15 21 730 1858 88 36
nt8 o 21 - 6.54 9.03 :
C3 6665 Ant 8 of 8~15 2.1 17.30 36
Cco 6645 Ant 0 of 0~7 18 17.30 36
42;::’_:_‘:"50 Mode 2 c2 6685 ANt 0 of 0-7 2 17 654 008 17.30 1658 a8 36
iguiou: ode B R
Mode Cl 6725 Ant 8 of 8~15 21 3.4 6.54 903 17.30 36
C3 6765 Ant 8 of 8~15 3.6 17.30 36
Cco 6735 Ant 0 of 0~7 3.7 17.30 36
Mode 3 C2 6775 Ant 0 of 0~7 2 3 654 .03 17.30 18.58 35.88 36
ode i .
Cl 6815 Ant 8 of 8~15 21 2.3 6.54 903 17.30 36
C3 6855 Ant 8 of 8~15 2.2 17.30 36
40+40+40+ Cco 6545 Ant 0 of 0~7 0 .54 .0 7.30
40 C 645 Ant 0 of 0~7 15 .54 .0 7.30
Non- Mode 4 c 745 Ant8 of 8-15 21 54 0 7.30 1859 3589
C C 855 Ant 8 of 8~15 2.4 .54 .0 7.30
Note:

Antenna Gain = 17.3dBi
The device is driving cross-polarized antenna, which has 8 horizontal polarization antenna and 8 vertical polarization antenna
Directional Gain (8H/8V) = 17.3dBi + 10log(Ntx = 8 / Nss = 8) = 17.3dBi
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004-03

Appendix B. Radiated Spurious Emission

Test Engineer :

Thinh Hoang

Temperature :

21.9~24.2°C

Relative Humidity :

39.2~50.6%

UNII-5 - 5925~6425MHz

Multiple carrier_contiguous 40M+40M+40M+40M (Band Edge @ 3m)

Note Frequency| Level |Margin| Limit Read | Antenna | Path Preamp Ant |Table Peak Pol.
Ant. Line Level Factor |Loss|Factor| Pos | Pos |Avg.
16Tx (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBupV) | (dB/m) (dB)| (dB) |(cm)( deg )(P/A)(H/V)
5923.34 75.82 -12.38 88.2 58.14 34.25 (13.17] 29.74 | 200 | 189 | P | H
5924.865 66.87 -1.33 68.2 49.19 34.25 |(13.17] 29.74 | 200 | 189 | A | H
* 5965 117.03 99.36 34.22 |(13.21] 29.76 | 200 | 189 | P | H
* 6005 119.66 101.99 3421 |(13.26] 298 | 200 189 | P | H
* 6045 121.97 104.3 34.21 |(13.31] 2985|200 189 | P | H
* 6085 119.61 101.92 34.23 |(13.36] 299 | 200 189 | P | H
* 5965 107.47 89.8 34.22 |(13.21] 29.76 | 200 | 189 | A | H
* 6005 111.47 93.8 3421 |[13.26] 298 | 200 189 | A | H
* 6045 111.74 94.07 34.21 |(13.31] 2985|200 189 | A | H
Multiple carrier_
* 6085 109.62 91.93 3423 |[13.36] 299 | 200 189 | A | H
contiguous

7391 52.5 -1.5 54 30.93 36.6 14.7| 29.73 | 200 | 189 | A | H

40M+40M+40M+40M
5806.83 67.71 -20.49 88.2 50.3 34.05 |[13.05] 29.69 | 200 186 | P | V

5965MHz+6005MHz
5924.865 58.25 -9.95 68.2 40.57 3425 |[13.17] 29.74 | 200 | 186 | A | V

+6045MHz+6085MHz
* 5965 109.47 91.8 3422 (13.21] 29.76 | 200 | 186 | P | V
* 6005 111.3 93.63 3421 |[13.26] 298 | 200 186 | P | V
* 6065 117.13 99.46 3422 (13.33] 29.88 | 200 | 186 | P | V
* 6085 117.51 99.82 3423 |[13.36] 299 | 200 186 | P | V
* 5965 102.85 85.18 3422 (13.21] 29.76 | 200 | 186 | A | V
* 6005 105.17 87.5 3421 |[13.26] 298 | 200 186 | A | V
* 6045 107 89.33 3421 |[13.31] 29.85 | 200 | 186 | A | V
* 6085 107.33 89.64 3423 |[13.36] 299 | 200 186 | A | V
7370 52.56 -1.44 54 30.96 36.69 (14.67| 29.76 | 200 | 186 | A | V
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Note Frequency| Level Margin| Limit Read | Antenna Path Preamp| Ant |Table Peak| Pol.
Ant. Line Level Factor |Loss|Factor| Pos | Pos |Avg.
16Tx (MHz) |((dBuV/m)| (dB) |(dBpV/m) (dBupV) | (dB/m) (dB)| (dB) (cm )( deg )(P/A)(H/V)
* 6125 113.04 95.36 34.23 |13.41) 2996 | 200 182 | P | H
* 6165 112.82 95.16 34.23 |[13.46| 30.03 | 200 182 | P | H
* 6205 111.17 93.53 34.25 |13.51 3012 | 200 182 | P | H
* 6245 115.04 97.37 34.32 |13.56| 30.21 | 200 182 | P | H
* 6125 103.38 85.7 3423 (1341 2996 | 200 182 | A | H
* 6165 110.4 92.74 34.23 |13.46) 30.03 | 200 182 | A | H
* 6205 103.1 85.46 34.25 |(13.51] 30.12 | 200 | 182 | A | H
Multiple carrier_
* 6245 105.17 87.5 34.32 |13.56| 30.21 | 200 182 | A | H
contiguous
7384 52.74 -1.26 54 31.16 36.63 (14.69| 29.74 | 200 | 182 | A | H
40M+40M+40M+40M
* 6125 111.07 93.39 34.23 [13.41] 2996 | 200 | 168 | P | V
6125MHz+6165MHz
* 6165 112.17 94.51 34.23 |13.46) 30.03 | 200 | 168 | P | V
+6205MHz+6245MH
* 6205 109.82 92.18 34.25 |[13.51] 30.12 | 200 | 168 | P | V
* 6245 110.54 92.87 34.32 |13.56| 30.21 | 200 | 168 | P | V
* 6125 101.46 83.78 34.23 [13.41] 2996 | 200 | 168 | A | V
* 6165 102.01 84.35 34.23 |13.46) 30.03 | 200 | 168 | A | V
* 6205 105.4 87.76 34.25 |13.51/ 30.12 | 200 | 168 | A | V
* 6245 100.63 82.96 34.32 |[13.56| 30.21 | 200 | 168 | A | V
7447 52.26 -1.74 54 30.89 36.39 |[14.75/ 29.77 | 200 | 168 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note Frequency| Level |Margin| Limit Read |Antenna|Path Preamp Ant Table Peak| Pol.
Ant. Line Level Factor |Loss| Factor | Pos | Pos |Avg.
16Tx (MHz) |(dBpV/im)| (dB) |(dBpuV/m) (dBuV) [(dB/m) |(dB)| (dB) |(cm )(deg )(P/A)(H/V)
* 6285 110.97 93.26 34.43 |13.61/ 30.33 (200 | 179 | P | H
* 6325 112.74 94.98 3453 |13.66| 30.43 1200 | 179 | P | H
* 6365 115.99 98.17 34.61 |13.71] 305 (200 | 179 | P | H
* 6405 116.67 98.77 34.7 |13.75/ 30.55 |200| 179 | P | H
* 6285 103.84 86.13 3443 |13.61| 30.33 1200 | 179 | A | H
* 6325 109.63 91.87 34.53 |13.66| 30.43 (200 | 179 | A | H
* 6365 105.86 88.04 3461 |13.71| 305 (200|179 | A | H
Multiple carrier_
* 6405 106.7 88.8 34.7 |13.75/ 3055 |200| 179 | A | H
contiguous
7398 52.18 -1.82 54 30.62 36.57 |14.71| 29.72 /1200 | 179 | A | H
40M+40M+40M+40M
* 6285 111.6 93.89 3443 |13.61) 30.33 |200| 183 | P | V
6285MHz+6325MHz
* 6325 109.93 92.17 34.53 |13.66| 30.43 200 183 | P | V
+6365MHz+6405MH
* 6365 108.34 90.52 3461 |13.71) 305 |200| 183 | P | V
* 6405 103.78 85.88 34.7 |13.75/ 30.55 | 200 | 183 | P | V
* 6285 105.4 87.69 3443 |13.61) 30.33 | 200 | 183 | A | V
* 6325 106.13 88.37 34.53 |13.66| 30.43 200 183 | A | V
* 6365 106.53 88.71 34.61 |13.71] 305 [200| 183 | A | V
* 6405 103.45 85.55 34.7 |13.75/ 30.55 | 200 | 183 | A | V
7405 52.19 -1.81 54 30.66 36.54 |14.71] 29.72 | 200 | 183 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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UNII-5 5925~6425MHz
Multiple carrier_contiguous 40M+40M+40M+40M (Harmonic @ 3m)

Note| Frequency Level |Margin| Limit Read | Antenna | Path Preamp Ant |Table Peak|Pol.
Ant. Line Level Factor |Loss|Factor| Pos | Pos |Avg.
16Tx (MHz) (dBpV/m)| (dB) |((dBuV/m)| (dBuV) | (dB/m) |(dB) (dB) |(cm)( deg) (P/A)|(H/V)
11930 47.32 -26.68 74 56.22 38.77 |18.78| 66.65 | - - P H
12010 47.38 -26.62 74 55.78 38.96 |18.85| 66.4 - - P H
12090 49.83 -24.17 74 57.88 39.19 |18.92| 66.35 | 100 | 22 P H
12090 39.03 -14.97 54 47.08 39.19 |18.92| 66.35 | 100 | 22 A H
12170 47.38 -26.62 74 55.27 39.27 |18.98| 66.33 | - - P H
17895 54.73 -19.27 74 57.87 42.65 |23.58| 69.53 | 100 | 164 | P H
17895 44.21 -9.79 54 47.35 42.65 |23.58| 69.53 | 100 | 164 | A H
18015 35.41 -38.59 74 37.29 37.72 |23.68| 53.74 | - - P H
Multiple carrier_
18135 34.12 -39.88 74 36.85 37.85 |23.74| 54.78 | - - P H
contiguous
18255 34.69 -39.31 74 37.56 37.92 |23.79| 55.04 | - - P H
40M+40M+40M+40M
11930 47.45 -26.55 74 56.35 38.77 |18.78| 66.65 | - - P \Y,
5965MHz+6005MHz
12010 47.88 -26.12 74 56.28 38.96 |18.85| 66.4 - - P V
+6045MHz+6085MH
12090 49.51 -24.49 74 57.56 39.19 |18.92| 66.35 | 267 | O P \Y,
12090 38.87 -15.13 54 46.92 39.19 |18.92| 66.35 | 267 | O A |V
12170 47.19 -26.81 74 55.08 39.27 |18.98| 66.33 | - - P \Y,
17895 55.89 -18.11 74 59.03 42.65 |23.58| 69.53 | 300 | O P \Y,
17895 44 11 -9.89 54 47.25 42.65 |23.58| 69.53 | 300 | O A |V
18015 35.67 -38.33 74 37.4 37.87 |23.68| 53.74 | - - P \Y,
18135 35.01 -38.99 74 37.63 37.96 |23.74| 54.78 | - - P \Y,
18255 33.93 -40.07 74 36.7 38.02 |23.79| 55.04 | - - P \Y,
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Note| Frequency Level |Margin| Limit Read | Antenna | Path Preamp Ant | Table [Peak|Pol.
Ant. Line Level Factor |Loss|Factor| Pos | Pos |Avg.
16Tx (MHz) (dBpV/im)| (dB) ((dBpV/m)| (dBuV) | (dB/m) |(dB) (dB) |(cm )( deg ) (P/A)|(H/V)
12250 47.3 -26.7 74 55.28 39.22 |19.05| 66.44 | - - P H
12330 47.23 -26.77 74 55.49 39.05 [19.12| 66.63 | - - P H
12410 47.66 -26.34 74 56.05 38.95 |19.18| 66.72 | - - P H
12490 48.91 -25.09 74 57.06 38.96 |19.25| 66.56 | 200 | 267 | P H
12490 38.82 -15.18 54 46.97 38.96 [19.25| 66.56 | 200 | 267 | A H
18375 34.29 -39.71 74 36.55 37.96 |23.85| 54.53 | - - P H
18495 35.33 -38.67 74 36.68 38.06 |23.91| 53.78 | - - P H
Multiple carrier_
18615 36.2 -37.8 74 36.93 38.08 |23.97| 53.24 | - - P H
contiguous
18735 36.61 -37.39 74 36.9 38.12 |24.03| 52.9 - - P H
40M+40M+40M+40M
12250 47.52 -26.48 74 556.5 39.22 |19.05| 66.44 | - - P \Y,
6125MHz+6165MHz
12330 47.5 -26.5 74 55.76 39.05 |19.12] 66.63 P \Y,
+6205MHz+6245MH
12410 46.93 -27.07 74 55.32 38.95 |19.18] 66.72 P \Y,
12490 49.18 -24.82 74 57.33 38.96 |19.25| 66.56 | 265 | O P V
12490 38.94 -15.06 54 47.09 38.96 |19.25| 66.56 | 265 | O A |V
18375 35.42 -38.58 74 37.62 38.02 |23.85| 54.53 P \Y,
18495 35.65 -38.35 74 36.88 38.18 |23.91| 53.78 P \Y,
18615 36.92 -37.08 74 37.52 38.21 |23.97| 53.24 P \Y,
18735 37.93 -36.07 74 38.17 38.17 |24.03| 52.9 P \Y,
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
3.  The emission position marked as "-" means no suspected emission found with sufficient margin against limit

line or noise floor only.
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Note‘ Frequency

Level |Margin| Limit Read | Antenna | Path Preamp Ant |Table Peak Pol.
Ant. Line Level Factor |Loss|Factor | Pos | Pos |Avg.
16Tx (MHz) |(dBpV/im)| (dB) |(dBuV/m) (dBuV) | (dB/m) |(dB) (dB) (cm)(deg )(P/A)(H/V)
12570 47.43 -26.57 74 55.17 39.06 |19.32] 66.32 | - - P | H
12650 50.38 -23.62 74 57.86 39.18 [19.39| 66.25 | 210 | O P | H
12650 39.31 -14.69 54 46.79 39.18 |19.39| 66.25 | 210 | O A | H
12730 47.78 -40.42 88.2 55.29 39.31 |19.45| 66.47 | - - P | H
12810 48.06 -40.14 88.2 55.68 395 |19.52| 66.85 | - - P | H
18855 371 -36.9 74 37.29 38.15 |24.09| 52.89 | - - P | H
18975 36.9 -37.1 74 37.54 38.09 |24.15/ 53.34 | - - P | H
Multiple carrier_
19095 36.19 -37.81 74 37.47 38.04 |24.21| 53.99 | - - P | H
contiguous
19215 36.65 -37.35 74 37.94 38.02 |24.27| 54.04 | - - P | H
40M+40M+40M+40M
12570 47.82 -26.18 74 55.56 39.06 |19.32| 66.32 | - - P |V
6285MHz+6325MHz
12650 49.72 -24.28 74 57.2 39.18 [19.39] 66.25 | 131 0 P |V
+6365MHz+6405MH
12650 39.3 -14.7 54 46.78 39.18 |19.39| 66.25 | 131 0 AV
12730 48.53 -39.67 88.2 56.04 39.31 |19.45| 66.47 | - - P |V
12810 48.26 -39.94 88.2 55.88 39.5 |19.52) 66.85 | - - P |V
18855 37.33 -36.67 74 37.46 38.21 |24.09| 52.89 | - - P |V
18975 35.92 -38.08 74 36.5 38.15 |24.15| 53.34 | - - P |V
19095 35.95 -38.05 74 37.09 38.18 |24.21| 53.99 | - - PV
19215 36.06 -37.94 74 37.3 38.07 |24.27| 54.04 | - - P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as

limit line or noise floor only.

means no suspected emission found with sufficient margin against
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UNII 5 5925~6425MHz
Multiple carrier_non-contiguous 40M+40M+40M+40M (Band Edge @ 3m)

Note Frequency| Level |Margin| Limit Read |Antenna Path Preamp Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss |Factor | Pos | Pos |Avg.
16Tx (MHz) |(dBpV/im)| (dB) |(dBpV/m) (dBuV) [(dB/m) (dB)| (dB) (cm )(deg )(P/A)(H/V)
5872.32 69.39 -18.81 88.2 51.73 34.24 |13.12| 29.7 |200| 181 | P | H
5845.26 58.73 -9.47 68.2 41.13 34.2 |13.09) 2969 | 200 181 | A | H
* 5965 108.16 90.49 3422 |13.21] 29.76 | 200 | 181 | P | H
* 6085 115.75 98.06 34.23 |13.36| 299 |200| 181 | P | H
* 6205 118.07 100.43 | 34.25 [13.51| 30.12 | 200 | 181 | P | H
* 6405 113.2 95.3 34.7 |13.75 30.55 | 200 181 | P | H
* 5965 103.74 86.07 34.22 |13.21| 29.76 | 200 | 181 | A | H
* 6085 110.3 92.61 3423 |13.36| 299 200 181 | A | H
* 6205 108.71 91.07 34.25 |13.51| 30.12 | 200 181 | A | H
Multiple carrier_
* 6405 103.86 85.96 34.7 |13.75 30.55 | 200 181 | A | H
non-contiguous
7419 52.92 -1.08 54 31.44 36.49 14.73| 29.74 | 200 | 181 | A | H
40M+40M+40M+40M
5805 64.6 -23.6 88.2 47.2 34.04 |13.05) 29.69 | 200 155 | P | V
5965MHz+6085MHz
5805 58.48 -9.72 68.2 41.08 34.04 |13.05/ 29.69 | 200 155 | A | V
6205MHz+6405MHz
* 5965 102.21 84.54 34.22 |13.21] 29.76 | 200 | 155 | P | V
* 6085 113.2 95.51 34.23 |13.36| 299 |200 155 | P | V
* 6205 114.73 97.09 34.25 |13.51| 30.12 | 200 | 155 | P | V
* 6405 108.55 90.65 34.7 |13.75 30.55 | 200 | 155 | P | V
* 5965 94 76.33 34.22 |13.21) 29.76 | 200 | 155 | A | V
* 6085 104.31 86.62 3423 |13.36| 299 200 155 | A | V
* 6205 106.47 88.83 34.25 |13.51| 30.12 | 200 | 155 | A | V
* 6405 98.65 80.75 34.7 |13.75 30.55 | 200 | 155 | A | V
7748 52.75 -1.25 54 31.13 36.68 |15.02| 30.08 | 200 | 155 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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UNII-5 5925~6425MHz
Multiple carrier_non-contiguous 40M+40M+40M+40M (Harmonic @ 3m)

Note Frequency| Level |Margin Limit Read | Antenna | Path |Preamp| Ant |Table | Peak | Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos @ Avg.
16Tx (MHz) |(dBpV/im)| (dB) |(dBpV/m) (dBupV)| (dB/m) [(dB)| (dB) |(cm)|(deg) (P/A) |(H/V)
11930 45.96 -28.04 74 54.86 | 38.77 |18.78| 66.65 - - P H
12170 48.52 -25.48 74 56.41 39.27 |18.98| 66.33 - - P H
12410 49.22 -24.78 74 57.61 38.95 [19.18| 66.72 | 100 | 286 P H
12410 38.43 -15.57 54 46.82 | 38.95 |19.18| 66.72 | 100 | 286 A H
12810 47.66 -40.54 88.2 55.28 39.5 |19.52| 66.85 - - P H
17895 54.25 -19.75 74 57.39 | 42.65 |23.58| 69.53 | 280 0 P H
17895 44.02 -9.98 54 47.16 | 42.65 |23.58| 69.53 | 280 0 A H
18255 33.95 -40.05 74 36.82 | 37.92 |23.79| 55.04 - - P H
Multiple carrier_
18615 35.91 -38.09 74 36.64 | 38.08 |23.97| 53.24 - - P H
non- contiguous
19215 35.97 -38.03 74 37.26 | 38.02 |24.27| 54.04 - - P H
40M+40M+40M+40M
11930 47.31 -26.69 74 56.21 38.77 |18.78| 66.65 - - P \Y,
5965MHz+6085 MHz
12170 4717 -26.83 74 55.06 | 39.27 [18.98| 66.33 - - P V
+6205 MHz+6405MHz
12410 48.84 -25.16 74 57.23 | 38.95 |19.18| 66.72 | 200 | 104 P \Y,
12410 38.43 -15.57 54 46.82 | 38.95 |19.18| 66.72 | 200 | 104 A V
12810 48.86 -39.34 88.2 56.48 39.5 |19.52| 66.85 - - P \Y,
17895 54.36 -19.64 74 57.5 42.65 |23.58| 69.53 | 298 0 P \Y,
17895 44.03 -9.97 54 4717 | 42.65 |23.58| 69.53 | 298 0 A V
18255 33.81 -40.19 74 36.58 | 38.02 |23.79| 55.04 - - P \Y,
18615 37.16 -36.84 74 37.76 | 38.21 |23.97| 53.24 - - P \Y,
19215 35.24 -38.76 74 36.48 | 38.07 |24.27| 54.04 - - P \Y,
1. No other spurious found.

Remark

All results are PASS against Peak and Average limit line.

The emission position marked as

line or noise floor only.

means no suspected emission found with sufficient margin against limit
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UNII-7 - 6525~6875MHz
Multiple carrier_contiguous 40M+40M+40M+40M (Band Edge @ 3m)

Note| Frequency Level |Margin| Limit Read | Antenna | Path Preamp Ant | Table Peak Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBuV/im)| (dB) |(dBpV/m) (dBpV) | (dB/m) [(dB)| (dB) |(cm)( deg )(P/A)(H/V)
* 6545 110.96 92.56 353 [13.84| 30.74 | 200 | 180 | P | H
* 6585 110.34 91.64 35.62 [13.87| 30.79 | 200 | 180 | P | H
* 6625 114.9 95.97 3586 | 1393083 |200| 180 | P | H
* 6665 115.77 96.71 3599 |13.94| 30.87 | 200 | 180 | P | H
* 6545 100.95 82.55 35.3 |13.84| 30.74 | 200 | 180 | A | H
* 6585 107.72 89.02 3562 |13.87| 30.79 | 200 | 180 | A | H
* 6625 104.92 85.99 3586 | 139 | 30.83 | 200| 180 | A | H
Multiple carrier_
* 6665 105.74 86.68 3599 [13.94| 30.87 | 200 | 180 | A | H
contiguous
7720 52.27 -1.73 54 30.7 36.6 15 | 30.03 | 200 | 180 | A | H
40M+40M+40M+40M
* 6545 108.61 90.21 35.3 |13.84| 30.74 | 200 | 186 | P | V
6545MHz+6585MHz
* 6585 107.56 88.86 35.62 |13.87| 30.79 | 200 | 186 | P | V
+6625MHz+6665MH
* 6625 108.19 89.26 3586 | 13.9|30.83 | 200| 186 | P | V
* 6665 103.16 84.1 3599 [13.94| 30.87 | 200 | 186 | P | V
* 6545 100.08 81.68 35.3 |13.84| 30.74 | 200 | 186 | A | V
* 6585 102.66 83.96 35.62 |13.87| 30.79 | 200 | 186 | A | V
* 6625 106.14 87.21 3586 | 13.9 | 30.83 | 200 | 186 | A | V
* 6665 101.77 82.71 35.99 [13.94| 30.87 | 200 | 186 | A | V
7405 52.49 -1.51 54 30.96 36.54 |14.71] 29.72 | 200 | 186 | A | V
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Note| Frequency Level |Margin| Limit Read | Antenna | Path Preamp Ant | Table Peak Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBpV/im)| (dB) |(dBpV/m) (dBpV) | (dB/m) [(dB)| (dB) |(cm)( deg )(P/A)(H/V)
* 6645 111.65 92.62 3595 |13.93| 30.85 | 200 | 173 | P | H
* 6685 108.89 89.79 36.01 [13.97| 30.88 | 200 | 173 | P | H
* 6725 111.28 92.11 36.06 |[14.01| 30.9 | 200 | 173 | P | H
* 6765 118.8 99.59 36.08 |14.05| 3092 | 200 | 173 | P | H
* 6645 101.48 82.45 3595 [13.93| 30.85 | 200 | 173 | A | H
* 6685 103.83 84.73 36.01 |13.97| 30.88 | 200 | 173 | A | H
Multiple carrier_ |, 6725 102.59 8342 | 36.06 |14.01 309 200 | 173 | A | H
contiguous
* 6765 108.76 89.55 36.08 [14.05| 3092 | 200 | 173 | A | H
40M+40M+40M+40M
7692 52.3 -1.7 54 30.81 36.51 [14.97| 29.99 | 200 | 173 | A | H
6645MHz+6685MHz
* 6645 103.35 84.32 35.95 [13.93| 30.85 | 200 | 187 | P | V
+6725MHz+6765MHz
* 6685 114.49 95.39 36.01 |13.97| 30.88 | 200 | 187 | P | V
* 6725 106.29 87.12 36.06 [14.01 309 | 200|187 | P | V
* 6765 110.07 90.86 36.08 |14.05| 30.92 | 200 | 187 | P | V
* 6645 96.66 77.63 35.95 [13.93| 30.85 | 200 | 187 | A | V
* 6685 104.56 85.46 36.01 |13.97| 30.88 | 200 | 187 | A | V
* 6725 101.06 81.89 36.06 |[14.01| 30.9 | 200 | 187 | A | V
* 6765 100.55 81.34 36.08 [14.05| 30.92 | 200 | 187 | A | V
7391 52.19 -1.81 54 30.62 36.6 14.7 | 29.73 | 200 | 187 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note| Frequency Level |Margin| Limit Read | Antenna  Path Preamp| Ant |Table Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBpV/im)| (dB) |(dBpV/m) (dBpV) | (dB/m) [(dB)| (dB) |(cm)( deg )(P/A)(H/V)
* 6735 111.07 91.87 36.08 [14.02| 309 | 200 | 205 | P | H
* 6775 102.02 82.84 36.06 |14.06| 30.94 | 200 | 205 | P | H
* 6815 116.41 97.3 36 141 3099 | 200 | 205 | P | H
* 6855 104.52 85.49 3593 [14.14| 31.04 | 200 | 205 | P | H
* 6735 101.46 82.26 36.08 [14.02| 30.9 | 200| 205 | A | H
* 6775 92.43 73.25 36.06 [14.06| 30.94 | 200 | 205 | A | H
* 6815 106.55 87.44 36 14.1 | 3099 [ 200 | 205 | A | H
* 6855 98.06 79.03 3593 [14.14| 31.04 | 200 | 205 | A | H
7734 52.68 -1.32 54 31.08 36.64 |15.01| 30.05 | 200 | 205 | A | H
Multiple carrier_
7136.13 60.71 -27.49 88.2 40.26 36.56 |14.42| 30.53 | 200 | 205 | P | H
contiguous
7243.86 51.14 -17.06 68.2 29.7 37.05 [1452| 30.13 | 200 | 205 | A | H
40M+40M+40M+40M
* 6735 112.02 92.82 36.08 |14.02| 30.9 | 200 | 177 | P | V
6735MHz+6775MHz
* 6775 117.43 98.25 36.06 [14.06| 30.94 | 200 | 177 | P | V
+6815MHz+6855MH
* 6815 1217 93.06 36 1411 3099 200 | 177 | P | V
* 6855 109 89.97 3593 [14.14) 31.04 | 200 | 177 | P | V
* 6735 102 82.8 36.08 [14.02) 309 | 200 | 177 | A | V
* 6775 106.85 87.67 36.06 |14.06| 30.94 | 200 | 177 | A | V
* 6815 103.16 84.05 36 14.1 | 3099 | 200 | 177 | A | V
* 6855 101.9 82.87 3593 [14.14| 31.04 | 200 | 177 | A | V
7377 52.63 -1.37 54 31.04 36.66 [14.68| 29.75 | 200 | 177 | A | V
7185.15 60.87 -27.33 88.2 39.94 36.82 |14.46| 30.35 | 200 | 177 | P | V
7242.72 51.12 -17.08 68.2 29.69 37.04 |14.52| 30.13 | 200 | 177 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR230625004-03

UNII 7 - 6525~6875MHz
Multiple carrier_contiguous 40M+40M+40M+40M (Harmonic @ 3m)

Note| Frequency Level |Margin, Limit Read | Antenna | Path Preamp Ant |Table Peak|Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBuV/im)| (dB) (dBuV/m) (dBuV) | (dB/m) (dB)| (dB) |(cm)( deg )|(P/A)|(H/V)
* 6545 110.96 92.56 353 [13.84| 30.74 | 200 | 180 | P | H
* 6585 110.34 91.64 35.62 |13.87| 30.79 | 200 | 180 | P | H
* 6625 114.9 95.97 3586 | 1393083 | 200| 180 | P | H
* 6665 115.77 96.71 3599 |13.94| 30.87 | 200 | 180 | P | H
* 6545 100.95 82.55 353 |13.84| 30.74 | 200 | 180 | A | H
* 6585 107.72 89.02 35.62 |13.87| 30.79 | 200 | 180 | A | H
* 6625 104.92 85.99 3586 | 13.9|30.83 |200| 180 | A | H
Multiple carrier_
* 6665 105.74 86.68 3599 [13.94| 30.87 | 200 | 180 | A | H
contiguous
7720 52.27 -1.73 54 30.7 36.6 15 | 30.03 | 200 | 180 | A | H
40M+40M+40M+40M
* 6545 108.61 90.21 353 |13.84| 30.74 | 200 | 186 | P | V
6545MHz+6585MHz
* 6585 107.56 88.86 35.62 |13.87| 30.79 | 200 | 186 | P | V
+6625MHz+6665MH
* 6625 108.19 89.26 3586 | 1393083 200|186 | P | V
* 6665 103.16 84.1 3599 |13.94| 30.87 | 200 | 186 | P | V
* 6545 100.08 81.68 353 |13.84| 30.74 | 200 | 186 | A | V
* 6585 102.66 83.96 35.62 |13.87| 30.79 | 200 | 186 | A | V
* 6625 106.14 87.21 3586 | 139 | 30.83 |200| 186 | A | V
* 6665 101.77 82.71 35.99 [13.94| 30.87 | 200 | 186 | A | V
7405 52.49 -1.51 54 30.96 36.54 |14.71] 29.72 | 200 | 186 | A | V
TEL : 408 9043300 Page Number : B12 of B18
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Note| Frequency Level |Margin| Limit Read | Antenna | Path Preamp Ant |Table Peak|Pol.
Ant. Line Level Factor | Loss |Factor | Pos | Pos |Avg.
16Tx (MHz) (dBuV/im)| (dB) |(dBuV/m) (dBuV) | (dB/m) (dB)| (dB) |(cm)(deg )((P/A)|(H/V)
13290 49.47 -24.53 74 56.78 40.03 |19.92| 67.48 | - - P | H
13370 51.45 -22.55 74 58.13 40.21 |19.99| 671 | 250 | 124 | P | H
13370 40.74 -13.26 54 47.42 40.21 |19.99| 67.1 | 250 | 124 | A | H
13450 51.07 -37.13 88.2 56.85 40.55 |20.06| 66.61 - - P | H
13530 50.93 -37.27 88.2 56.38 40.74 |20.13| 66.54 | - - P | H
19938.42 38.85 -35.15 74 37.32 3799 |2462| 5154 | - - P | H
Multiple carrier_ 2005857 | 39.16 |-34.84| 74 37.74 | 3805 247 5179 | - | - | P |V
contiguous
20178.72 39.12 -34.88 74 37.8 38.1 |24.82| 52.06 | - - P | H
40M+40M+40M+40M
20298.87 38.99 -35.01 74 37.11 38.18 |24.93| 51.69 | - - P | H
6645MHz+6685MHz
13290 49.26 -24.74 74 56.57 40.03 |19.92| 67.48 | - - P |V
+6725MHz+6765MHz
13370 51.12 -22.88 74 57.8 40.21 |19.99| 67.1 | 250 | 136 | P | V
13370 40.69 -13.31 54 47.37 40.21 |19.99| 67.1 | 250 | 136 | A | V
13450 50.57 -37.63 88.2 56.35 40.55 |20.06| 66.61 - - P |V
13530 50.37 -37.83 88.2 55.82 40.74 |20.13| 66.54 | - - P |V
19938.42 39.63 -34.37 74 38 38.09 |2462| 51.54 | - - P |V
20058.57 38.85 -35.15 74 37.35 3813 | 247 | 51.79 | - - P |V
20178.72 38.4 -35.6 74 37.08 38.1 24.82| 52.06 | - - P |V
20298.87 38.91 -35.09 74 37.16 38.05 |24.93| 51.69 | - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit

line or noise floor only.
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Report No. : FR230625004-03

Note| Frequency Level |Margin| Limit Read | Antenna  Path Preamp| Ant |Table Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBpV/im)| (dB) |(dBpV/m) (dBpV) | (dB/m) [(dB)| (dB) |(cm)( deg )(P/A)(H/V)
13470 49.77 -38.43 88.2 55.45 40.6 |20.07| 66.57 - - P | H
13550 49.79 -38.41 88.2 55.2 40.78 |20.14| 66.55 - - P | H
13630 48.73 -39.47 88.2 54.71 40.73 |20.21| 67.14 - - P | H
13710 49.52 -38.68 88.2 55.61 40.7 |20.28| 67.29 - - P | H
20205 38.2 -35.8 74 36.92 38.1 24.84| 52.12 - - P | H
20325 39.01 -34.99 74 37.03 38.18 [24.95| 51.61 - - P | H
Multiple carrier_
20445 39.59 -34.41 74 36.79 38.21 |25.06| 50.93 - - P | H
contiguous
20565 39.72 -34.28 74 36.06 38.26 [25.17| 50.23 - - P | H
40M+40M+40M+40M
13470 49.87 -38.33 88.2 55.55 40.6 |20.07| 66.57 - - P |V
6735MHz+6775MHz
13550 49.5 -38.7 88.2 54.91 40.78 |20.14| 66.55 - - P |V
+6815MHz+6855MH
13630 49.3 -38.9 88.2 55.28 40.73 |20.21| 67.14 - - P |V
13710 49.42 -38.78 88.2 55.51 40.7 |20.28| 67.29 - - P |V
20205 38.4 -35.6 74 37.14 38.08 |24.84| 52.12 - - P |V
20325 39.2 -34.8 74 37.32 38.08 |24.95| 51.61 - - P |V
20445 40.15 -33.85 74 37.39 38.17 |25.06| 50.93 - - P |V
20565 39.71 -34.29 74 36.12 38.19 |25.17| 50.23 - - P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as

line or noise floor only.

means no suspected emission found with sufficient margin against limit
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Report No. : FR230625004-03

UNII 7 - 6525~6875MHz
Multiple carrier_non-contiguous 40M+40M+40M+40M (Band Edge @ 3m)

Note, Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
16Tx ( MHz) (dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) [(dB)| (dB) |(cm)|( deg )/(P/A)(H/V)
5879.37 65.26 |-22.94 88.2 47.6 3425 |13.12| 29.71 | 200 | 180 | P | H
5828.31 56.07 |-12.13 68.2 38.56 3413 |13.07| 2969 | 200 180 | A | H
* 6545 112.79 94.39 353 |13.84| 30.74 | 200 | 180 | P | H
* 6645 109.52 90.49 3595 |13.93| 30.85 | 200 | 180 | P | H
* 6745 109.61 90.4 36.09 |14.02| 309 | 200 180 | P | H
* 6855 114.87 95.83 3595 |14.13| 31.04 | 200 180 | P | H
* 6545 102.71 84.31 353 |13.84| 30.74 | 200 | 180 | A | H
* 6645 107.36 88.33 3595 |13.93| 30.85 | 200 180 | A | H
* 6745 103.05 83.84 36.09 |14.02| 309 | 200 180 | A | H
* 6855 104.87 85.84 3593 |14.14| 31.04 | 200 | 180 | A | H
Multiple 7391 52.53 -1.47 54 30.96 36.6 14.7 | 29.73 | 200 | 180 | A | H
carrier_non- 7178.12 60.83 | -27.37 88.2 39.97 36.78 |14.45| 30.37 | 200 180 | P | H
contiguous 7236.64 5125 |-16.95 68.2 29.88 37.02 |14.51| 30.16 | 200 180 | A | H
40M+40M+40M+40M 5883.81 62.43 | -25.77 88.2 44.76 3425 |13.13| 29.71 | 200 | 204 | P | V
6545MHz+6645MHz 5869.38 52.81 |-15.39| 68.2 3516 | 3424 [13.11| 29.7 | 200 | 204 | A | V
+6745MHz+6855MHz 6545 104.61 86.21 35.3 |13.84| 30.74 | 200 | 204 P | V
* 6645 108.33 89.3 3595 (13.93| 30.85 | 200 | 204 | P | V
* 6745 112.14 92.93 36.09 |14.02| 309 | 200 | 204 | P | V
* 6855 110.47 91.44 3593 (14.14| 31.04 | 200 | 204 | P | V
* 6545 9417 75.77 353 |13.84| 30.74 | 200 | 204 | A | V
* 6645 101.42 82.39 3595 (13.93| 30.85 | 200 | 204 | A | V
* 6745 102.47 83.26 36.09 |14.02| 309 | 200 | 204 | A | V
* 6855 100.83 81.8 3593 |14.14| 31.04 | 200 | 204 | A | V
7384 52.61 -1.39 54 31.03 36.63 |14.69| 29.74 | 200 | 204 | A | V
7176.6 60.58 | -27.62 88.2 39.74 36.77 |14.45| 30.38 | 200 | 204 | P | V
7244.24 51.23 |-16.97 68.2 29.79 37.05 |14.52| 30.13 | 200 | 204 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Report No. : FR230625004-03

UNII 7 - 6525~6875MHz

Multiple carrier_non-contiguous 40M+40M+40M+40M (Harmonic @ 3m)

Note| Frequency Level |Margin| Limit Read | Antenna | Path Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor |Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBuV/im) | (dB) |(dBuV/m)| (dBuV) | (dB/m) [(dB)| (dB) |(cm)(deg )(P/A)(H/V)
13090 48.11 -40.09 88.2 55.38 39.74 |19.76| 66.98 - - P | H
13290 50.79 -23.21 74 58.1 40.03 |19.92| 67.48 | 100 | 208 | P | H
13290 39.23 -14.77 54 46.54 40.03 |19.92| 67.48 | 100 | 208 | A | H
13490 49.7 -38.5 88.2 55.28 40.65 |20.09| 66.54 - - P | H
13710 49.15 -39.05 88.2 55.24 40.7 |20.28| 67.29 - - P | H
19635 38.69 -35.31 74 37.51 3797 |2447| 51.72 - - P | H
Multiple 19935 38.2 -35.8 74 36.65 37.99 |24.62| 51.52 - - P | H
carrier_non- 20235 39 -35 74 37.52 38.13 |24.87| 51.98 - - P | H
contiguous 20565 39.79 -34.21 74 36.13 38.26 [25.17| 50.23 - - P | H
40M+40M+40M+40M 13090 49.56 -38.64 88.2 56.83 39.74 |19.76| 66.98 - - P |V
6545MHz+6645MHz 13290 4931 | -24.69 74 56.62 | 40.03 [19.92| 6748 | 113 | 0 | P | V
*+6745MHz+6855MHz 13290 3922 | -1478| 54 46.53 | 40.03 |19.92| 6748 | 113 | 0 | A |V
13490 49.67 -38.53 88.2 55.25 40.65 |20.09| 66.54 - - P |V
13710 49.39 -38.81 88.2 55.48 40.7 |20.28| 67.29 - - P |V
19635 39.2 -34.8 74 37.94 38.05 [24.47| 51.72 - - P |V
19935 37.94 -36.06 74 36.29 38.09 [24.62| 51.52 - - P |V
20235 39.12 -34.88 74 37.7 38.07 [24.87| 51.98 - - P |V
20565 40.36 -33.64 74 36.77 38.19 |25.17| 50.23 - - P |V
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit

line or noise floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V Horizontal or Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004-03

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBpVim)| (dB) [(dBpV/im) (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 5925 5545 |-3275 882 | 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Margin(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpyV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)

2. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 21.9~24.2°C

Test Engineer : Thinh Hoang

Relative Humidity : 39.2~50.6%

Note symbol

-L Low channel location

-R | High channel location
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UNII-5 - 5925~6425MHz
Multiple carrier_contiguous 40M+40M+40M+40M (Band Edge @ 3m)

UNII-5 5925~6425MHz Band Edge @ 3m

ANT Multiple carrier_contiguous 40M+40M+40M+40M
5965MHz+6005MHz+6045MHz+6085MHz

16Tx Horizontal Fundamental

) agovim) Date: 2023101 ) aBovim) Date: 202341.01
1300 1300
1200 # 1200
e e
1) 1)
dawtsJpate
100 1000
a0d) a0a) _ pEaK(UNY, 5
; ma L H H
o L
ok P e R 00| W N A
a0 a0
-

500 sua) Mﬂw
a0 a0t
300 300
200 200
100 100

5 5650 5050, G070 5990, 5910, 5330, 5950, 5970 5990, G010 6030 6050, G070, G090, 610 w0 200, 000, o0, D w000 Com—)

Froquency (WH:) Froquency (WHe)

site 03cHO2-CA site 03cHo2-CA
Condition : PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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I \ L ond
ad
S——
00— T 60.0|
s0ql s0q) ——~
e —
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s o s
sie  oacozca

Site +03CH02-CA
Condition  : AV6(UNIT)_GE 3m HORN_02140_230109 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Condition  : AV6_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004-03

UNII-5 5925~6425MHz Band Edge @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

5965MHz+6005MHz+6045MHz+6085MHz

16Tx

Vertical

Fundamental

Peak
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Frequency (MH2)

Site :03CHO2-CA
Condition  : PEAK_BE(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
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1000 2000 3000 300, 5000,
Frequency (MH2)
Site :03CH02-CA
Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Avg.
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+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

7000,
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FCC RADIO TEST REPORT

Report No. : FR230625004-03

UNII-5 5925~6425MHz Fundamental @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

6125MHz+6165MHz+6205MHz+6245MHz

16Tx

Horizontal

Vertical

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
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Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
RBWI000.000KHz VBW:3000.000KHz SWT:Auto {REW000.000KHZ VBW:3000.000KHz SWT:Auto
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Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
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: C4 of C31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004-03

UNII-5 5925~6425MHz Fundamental @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

6285MHz+6325MHz+6365MHz+6405MHz

16Tx

Horizontal

Vertical

w [T |=h
60.0/ WMW

el (dBuVim)

Date: 2023-11.03

oo T

e

PEAK(UNI._GE|

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

e
50,0 MMWW 50.0( .M’“V""W
b M“W
Do e togee
200 200
200 200
100 100
[T ED 00 000, a00 To0o w00 w0 700, 5000 2o, 5a00 o om0 w00
Freauency ) Freauency )
sire <03cHo02.CA sire <03cHo2-CA
Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWTiAuto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
e o) Date:2023.11.03 - Date:2023.11.03
1300 1300
1200 1200)
10 10 -
1000 1000
s0q) s0q)
w0 a0
70.0| = 70.0| - AVG(UNI)_GE |
o T A oo Tl A Wi n
50.0( 50.0( =1
400 NS 00| P P e S
g p— T
s00p— s00)
200) 200
100 100
o0 7000, 5000 200 Sa00. a0o. To0o w000 w0 7. 5000 200, Sa00. 0. Tomo 8000
rquency () Freauency (M)
sire :03CHo2-CA sire :03CHO2-CA
Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition

+ AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C5 of C31



seamran . FCC RADIO TEST REPORT Report No. : FR230625004-03

UNII-5 5925~6425MHz
Multiple carrier_non contiguous 40M+40M+40M+40M (Band Edge @ 3m)

UNII-5 5925~6425MHz Band Edge @ 3m

ANT Multiple carrier_ non-contiguous 40M+40M+40M+40M
5965MHz+6085MHz+6205MHz+6405MHz

16Tx Horizontal Fundamental

) g8u

oo 23102 s o o212
e e
1200| 1200| 23,
0.0/ 10,0/ 1
1000/ i 1000/
wd wd cepcumn ot
e LT I ]
o P . 7
sn.nw ad e “ 60.0 Spevtymte
50.0) 50| et
wog et
wd m
nd n
1 1
. I T s
l— ey i)
sie soacHozca

Site :03CH02-CA
Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  :PEAK_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

A a8

oate: 2231102 s aBavim) oate: 2231102
1200 1200
1200 1200
o) o) .
10 L & 104
%00 %00
00 200
:
o0 o0
= T~ S - _L J o Al e
504 500) ,\,_//wJ i
40,0 00| P 1
— |

30.0/ 30,01 ‘
200 200 ‘
100 100 |

s w00 oo o 0 D S ohos oo e mwm  wm wo we v 6w

Freauency ko) pr——

Ste  :03CHO2CA Ste  :03CHO2CA

Condition  : AV6_BE(UNIT)_G6E 3m HORN_02140_230109 HORTZONTAL

Condition  : AV6(UNIT)_GE 3m HORN_02140_230109 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C6 of C31



ssanranas. FCC RADIO TEST REPORT

Report No. : FR230625004-03

UNII-5 5925~6425MHz Band Edge @ 3m

ANT

Multiple carrier_non contiguous 40M+40M+40M+40M

5965MHz +6085MHz +6205MHz +6405MHz

16Tx

Vertical

Fundamental

Peak

el (dBuVim)

Date: 2023.11.02

o)

1000

s04) |

a0 |

700)

60.0fphecratsinl ittt W

05 5900, 500, 100 5200,
Frequency (MH2)

Site :03CHO2-CA

Condition  : PEAK_BE(UNTT)_6E 3m HORN_02140_230109 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

[N el R B! |
500 Www
<ol

Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Avg.

el (dBuVim)

Date: 2023-11.02

1300
1200
0|

904 = !
70 L
o — — —

05 5900, 5000, 5100, 200,
Frequency (MH2)

site :03CH02-CA

Condition  : AVG_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

el (dBuVim)

Date: 2023-11.02

1300
1200
o)
1000

. J—
B e [l
A

500 /M\_/J' e
of |
200
00
100

. SN Y

cncy

St :03cHo2-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 VERTICAL
+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C7 of C31



seamran . FCC RADIO TEST REPORT Report No. : FR230625004-03

UNII-5 - 5925~6425MHz
Multiple carrier_contiguous 40M+40M+40M+40M (Harmonic @ 3m)

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M+40M+40M
5965MHz+6005MHz+6045MHz+6085MHz

16Tx Horizontal Vertical

el (dBuVim) Date: 2023-11.05 el (9B

Date: 2023-11.06

el o wl b TP LI H
4]

I oy I N R IR ™
P 500 e e
M‘\Mwﬂww«w\/\nw’ o) WM,VNWWW‘MM

204

200

100
3601005, 13000-15000:1700. 19000 1000- 23000 25008 27008,20000.31000 3300035000 37000, 40000 561005, 13005 1500017000. 18000 1000 23000 75000 27006.70000-31000 3300035000 37000, 40000

reauency Oy reauency My

Site :03CH02-CA Site 03CH02-CA

Condition  : PEAK(UNIT)_6E Im SHF_HORN_841_230822 HORTZONTAL Condition  : PEAK(UNTT)_G6E Im SHF_HORN_841_230822 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C8 of C31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR230625004-03

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

5965MHz+6005MHz+6045MHz+6085MHz

16Tx

Horizontal

Vertical

) @BV Date: 2023.41.01

i

e

H —

) (@Buvim)

Date: 2023.11.01

—

A ——— e

-

AVGUNIL_6E|

38.6G
~40G
Avg.

Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL

10.6G

~18G

Avg.
c00) AVGUNI,_GE| 00 AVGUNI,_GE|
—F =
400/ ‘M,,4ﬂ>—,_._.——-——«
Condition  : AV6(UNIT)_6E im SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300

Page Number

: C9 of C31



ssanranas. FCC RADIO TEST REPORT Report No

. FR230625004-03

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M+40M+40M
6125MHz+6165MHz+6205MHz+6245MHz

16Tx Horizontal Vertical

700)

A (dBuvi Date: 2023.11.07 A dBuvim) Date: 2023.11.07
1300 1300

1200 1200

104 104

1000 1000

904

"’“J ﬂ_ﬂm_ﬂ;mi pz[mmu oE| “":“Jﬂm | szmuwy i

[
S M e S T e I
00 e 09[R o ot

o WWN%WxM‘/W o W,«WWM /

300 b 300

000 11000.13000.15000.17000. 19000.21000.2
Frequency (MHz) Fre

T
equency (

Site +03CH02-CA Site +03CH02-CA

Condition  : PEAK(UNII)_6E Im SHF_HORN_841_230822 HORIZONTAL Condition  : PEAK(UNII)_6E Im SHF_HORN_841_230822 VERTICAL

Peak

Avg.

3000.25000. 27000.29000. 31000.33000.35000. 37000, 40000
z)

TEL : 408 9043300 Page Number

: C10 of C31



seamran . FCC RADIO TEST REPORT Report No. : FR230625004-03

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M+40M+40M
6125MHz+6165MHz+6205MHz+6245MHz

16Tx Horizontal Vertical

) @BV

7 m— 7 m—
Y R SN B e e N SOV el 40.0| N

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 VERTICAL

10.6G
~18G
Avg.

A a8u

Date: 2023-11.07 ) (@Buvim) Date: 2023-11.07
1300 1300
1200 1200
00| 00|
1000 1000
90| 90|
s00) 800
700) 70.0)
609 AVG(UN_6E| soq) AVG(UN_6E|
s00] s00] e o B ———— e
a0g[ T S — P
300] 300]
200) 200)
100] 100]
500 38900, 9100, 39300, 39500, 39700, 20000 500 38900, 39100, 39300, 39500, 39700, 40000
Frequency (MiHz) Frequency (MiHz)
Site +03CH02-CA site :03CH02-CA

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 HORTZONTAL Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

38.6G
~40G
Avg.

TEL : 408 9043300 Page Number : C11 of C31



ssanranas. FCC RADIO TEST REPORT Report No

. FR230625004-03

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M+40M+40M
6285MHz+6325MHz+6365MHz+6405MHz

16Tx Horizontal Vertical

90|

) @BV Date: 2023-11.07 ) (@Buvim) Date: 2023-11.07
1300 1300
1200 1200
04| 02|
1000 1000

"':J ﬂ_ﬂm_ﬂ;mi pz[mmu oE| ZZJJ‘m | szmuwy i

Peak
Avg.

70 [
et HTH H ke v = ]| gy == i
Nl )

50.0/ S 50,0, A, e
o] o - AT

400) mem«wmv\w 109 e e Prott !

30.0/ t 30.0/

200 200

109 109
00 1000, 13000 1500017000, 800021000, 230025000, 27000, 26000, 1000.33000.5000.37000. 40000 00 1000 13000 1500017005, 8000 21000, 2300, 25000, 2700, 26000, 1000.33000.35000.37000. 40000

Froquency (i) Froquency (i)
site :03CHO2-CA site :03CHO2-CA
Condition  : PEAK(UNIT)_6E Im SHF_HORN_841_230822 HORIZONTAL Condition  : PEAK(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300 Page Number

: C12 of C31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR230625004-03

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

6285MHz+6325MHz+6365MHz+6405MHz

16Tx

Horizontal

Vertical

38.6G
~40G
Avg.

H | — H | —
AMMW”—«%W,——\// 40.0f — SN
Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
60| AVG(UNN)_6E | 600 AVG(UN)_6E |
=
e ‘M,A.__\_.__j
Condition  : AV6(UNIT)_6E im SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300

Page Number

: C13 of C31



seamran . FCC RADIO TEST REPORT Report No. : FR230625004-03

UNII-5 5925~6425MHz
Multiple carrier_non contiguous 40M+40M+40M+40M (Harmonic @ 3m)

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_ non-contiguous 40M+40M+40M+40M
5965MHz+6085MHz+6205MHz+6405MHz

16Tx Horizontal Vertical

el (dBuVim) Date: 2023-11.07 el (9BuVim)

Date: 2023-11.07

j::EJ HHH IR ;’::ZJ (] ] el
B N) eeic  LRp= S

oo 500 o

A o
40 A wodl TP e By o
304 i 304
200 200
100 100
0001000, 13000.15000.17000. 19000, 24000, 23000.25000. 2700029000, 51000.33000.35000.37000. 40000 00 T1000.13000,15000.17000. 19000, 21000. 23000, 25000, 77000.29000. 31000.33000.35000. 57000, 40000
Frequency (MH2) Frequency (MH2)
si +03CHO2-CA E 03CH02-CA
Condition ~: PEAK(UNIT)_GE Im SHF_HORN_841_230822 HORTZONTAL Condition : PEAK(UNIT)_GE Im SHF_HORN_841_230822 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : C14 of C31



ssanranas. FCC RADIO TEST REPORT

Report No. : FR230625004-03

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_ non-contiguous 40M+40M+40M+40M
5965MHz+6085MHz+6205MHz+6405MHz

16Tx

Horizontal

Vertical

38.6G
~40G
Avg.

H | — H | —
An,owwvﬂ-—vw*“»w,’\/*/’ Arww—-—r*ww\vv,«/—/
Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL

10.6G

~18G

Avg.
60| AVG(UNN)_6E | 600 AVG(UN)_6E |
= —
a0 1 40,0/ e e e —
Condition  : AV6(UNIT)_6E im SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL

TEL : 408 9043300

Page Number : C15 of C31



seamran . FCC RADIO TEST REPORT Report No. : FR230625004-03

UNII-7 6525~6875MHz
Multiple carrier_contiguous 40M+40M+40M+40M (Band Edge @ 3m)

UNII-7 6525~6875MHz Fundamental @ 3m

ANT Multiple carrier_contiguous 40M+40M+40M+40M
6545MHz+6585MHz+6625MHz+6665MHz

16Tx Horizontal Vertical

S — S T !
00| [ s st 504 W/w’“www it
s0.0) MM I s00] W,MM
Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNTI)_6E 3m HORN_02140_230109 VERTICAL
D e e S e s
w1/l N __ - ow 1 T o [
50 »\/"“/ i 500 s e
e
, — | , -
i e
30.0} if 3001+
Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C16 of C31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR230625004-03

UNII-7 6525~6875MHz Fundamental @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

6645MHz+6685MHz+6725MHz+6765MHz

16Tx

Horizontal

Vertical

Avg.

oo 1]

s00]
00|
300}

avaun._ee|

R

200)
100]
000 2000, 000, 300, 5000. 5000, 7000, 8000
Frequency (MHz)
+03CH02-CA
Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

e g oute 20231103 i oate 20231103
100 w00
1209 1209
10,0 110.0] -
1000 1000
w0d ~ — w0 _ seaxun se
w0 s0af | !
70.0| M 70.0f
600 Mm —| s e JWW Ne——
50.0) e 50| storoir byt
D o S et T
309 300
20 200
10d 109
% I a4 R 06w oo
recsency i) recsoncy i)
ste  :03cHOCA ste  :03cHOCA
Condition” PEAK(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condiion+ PEAK(UNIT)_6E 3m HORN,02140_230109 VERTICAL
Peak
™ oute 0231103 i oate 20234103
w500 w00
1209 1209
110.0] 4 110.0]
1000 1000
s0d s0g
w0 w00

104 o
oo JHEFIFIFE
50.0( =~
b e
y bt
—
o
200
10
ooz Sooe o0 oo ean oo oo
Frecuency (Miz)
site :03cH02-CA
Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL

TEL : 408 9043300

Page Number

: C17 of C31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004-03

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

6735MHz+6775MHz+6815MHz+6855MHz

16Tx

Horizontal

Fundamental

Avg.

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

110.0| s 110.0| 4
L s JHHFHIH =
60.0| et = 60.0[ /t”"'w e e |
e
500 sn.awwwmwf«ww
Condition  : PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
e oo 2 TN A e
Peak
100.0| (. 100.0|
70.0| ——AVG_BEQIN 6E/ 70.0| =
oo I wl T
40, An.a/__L_/v/_/au
Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition

+ AV6(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

TEL : 408 9043300

Page Number

: C18 of C31



seamran . FCC RADIO TEST REPORT Report No. : FR230625004-03

UNII-7 6525~6875MHz Band Edge @ 3m

ANT Multiple carrier_contiguous 40M+40M+40M+40M
6735MHz+6775MHz+6815MHz+6855MHz

16Tx Vertical Fundamental

el (@BuVim) Date: 2023.11.02 el (@Buvim) Date: 2023.11.02
1300 1300

1200 1200 2

o) i 104

1000 1000

904

PEAK BE(UNI 6]

i =N 1A Ay =

o N 0] Y
PR
500 500 S
40| aofusrtuudins
300 300
200 200
100 100
575 T 900 7000 700, 7200, 7285 00 2000, D 00, 5006 000 7o, w000
Frequency (i) Froquency (i)
site :03CHO2-CA site :03CHO2-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto - RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o aBavim) Date: 202311.02 o aBavim) Date: 2023.11.02
1300 1300
1200 1200
ool Y
1000 1000
500 500
200 s04)
700 —veos(unn_e| 700 = AvG(uNn |
e T
50,0/ T 50,0/ =
———
40,0 40| AJJ et
300 300
200 200
100 100
575 w00, 00 7000 700, 7200, 7245 o0 2000 ETD w00, 5000, 000 To0o. w000
Frequency (i) Froquency (i)
site :03CHO2-CA site :03CHO2-CA
Condition : AVG_BE(UNIIT)_6E 3m HORN_02140_230109 VERTICAL Condition : AVG(UNIT)_6E 3m HORN_02140_230109 VERTICAL
: RBW1000.000KHz VBW:0.010KHZ SWT:Auto

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C19 of C31



seamran . FCC RADIO TEST REPORT Report No. : FR230625004-03

UNII-7 6525~6875MHz
Multiple carrier_non contiguous 40M+40M+40M+40M (Band Edge @ 3m)

UNII-7 6525~6875MHz Band Edge @ 3m

ANT Multiple carrier_non-contiguous 40M+40M+40M+40M
6545MHz+6645MHz+6745MHz+6855MHz

16Tx Horizontal Fundamental

A (@BuVi Date: 2023-11.02 ) (@BuVim)

Date: 2023-11.02

1300
1200

1
10| 23

e \ e P
J_ﬂ.ﬂ\ o R | e S =

) oy B

50 = WMW«'«M

400 P

300 300

200 200

100 100

05 5900, 00, ED ED 700, s w0 z000 D 000, 5000, 000, 7000 w000
Froauency (M) Froquency (Miz)
site :03CHO2-CA Site :03CHO2-CA
Condition : PEAK_BE(UNTT)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto  RBW1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 202311.02 ) @Buvim) Date: 2023.11.02
1300 1300
1200 1200
. ! 2

0ol 10l 1253
- -

500 { 500

J

iy f 704 _ Jo—
604 600

o e —— ST el et oS i
50 500 —
40 40 i i
P

300 300

200 200

100 100

405 5000, 00, 00, =Ty E s w0 z000 D 000, Zo00. 000, 7008 )
Froauency (M) Froquency (Mz)

site :03CHO2-CA site :03CHO2-CA
Condition : AV6_BE(UNTI)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C20 of C31



ssanranas. FCC RADIO TEST REPORT

Report No

. FR230625004-03

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_non-contiguous 40M+40M+40M+40M

6545MHz+6645MHz+6745MHz+6855MHz

16Tx

Horizontal

Fundamental

Peak

el (dBuVim)

Date: 2023.11.02

1300
1200

S0
40
304
200

100]

1100
P P
1004
904 PEAK_ BEWN 6|
804
700
sool [ ekl

5485 600, 700,

Site :03CHO2-CA

800, 6900, 7000. 7100, 7200.7245
Frequency (MH2)

Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

el (dBuVim)

Date: 2023-11.02

1300
1200
0|

|

S0
400
304
200

100]

1 vo._BEwN 6

S 1

‘5485 600, 5700

site :03CH02-CA

580, 6900, 7000. 7100, 72007285
Frequency (MH2)

Condition ~ : AVG_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

+ RBW:1000.000KHz VE

BW:0.010KHz SWT:Auto

Left Blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR230625004-03

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_non-contiguous 40M+40M+40M+40M

6545MHz+6645MHz+6745MHz+6855MHz

16Tx

Vertical

Fundamental

Peak

el (dBuVim)

Date: 2023.11.02

1300
1200
0|

s00)

1000
s04)
a0
700 |

055000 100, 5300 5500 5700,
Frequency (MH2)
Site :03CHO2-CA
Condition  : PEAK_BE(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2023-11.02

1300
1200 5
10| 2pt
1000

o R

e
saq) I U SV

P IR e

)

PEAK(UNI._GE|

1000 2000 3000 300, 5000,
Frequency (MH2)
Site :03CH02-CA
Condition  : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

6000 7000. 8000

Avg.

el (dBuVim)

Date: 2023-11.02

1300
1200
o)
1000

904

700 i
ool — 1
50 =

400
304
200

05 5900, 6100, 5300, 500, 700,

Freauency (MH2)

site :03CHO2-CA

Condition  : AVG_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL
+RBW:1000.000KHz VBW:0.010KHz SWT:Auto

el (dBuVim)

Date: 2023-11.02

1300
1200
10|

234
1000

eIl
An.aHJ\d( g — ’/__/‘.u_‘//\/‘/”,\_/w}v

304f
200
100
0002000 3000, 000, 5000, 5000, 7000, 000
Frequency (M)
site :03CH02-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 VERTICAL
+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
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ssanranas. FCC RADIO TEST REPORT

Report No

. FR230625004-03

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_non-contiguous 40M+40M+40M+40M

6545MHz+6645MHz+6745MHz+6855MHz

16Tx

Vertical

Fundamental

Peak

el (dBuVim) Date: 2023.11.02

Site

WM ( P s, o6
y [
;

e e |

5485 600, 700,

800, 6900, 7000. 7100, 7200.7245
Frequency (MH2)

03CHO2-CA

Condition  : PEAK_BE(UNTT)_6E 3m HORN_02140_230109 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

el (dBuVim) Date: 2023-11.02

1300
1200
o)
1000
904
a0
700
0.
50
400
304
200
100

NI

site

6485 600. 5700 580, 6900, 7000. 7100, 72007245

Frequency (MH2)
:03CH02-CA

Condition  : AVG_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL

+RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

Left Blank
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UNII-7 6525~6875MHz
Multiple carrier_contiguous 40M+40M+40M+40M (Harmonic @ 3m)

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Multiple carrier_contiguous40M+40M+40M+40M
6545MHz+6585MHz+6625MHz+6665MHz

16Tx Horizontal Vertical

Date: 2023-11.06 A (@Buvim) Date: 2023-11.06
1300 1300
1200 1200
10| 10|
1000 1000

900

R e I N e Ia

700 =+
wt -] ke w1 it dianisn
- | ) —— | s
00, i, N o e 00 | o P’
00 T i 00 At e s
300 300|
200 200
100 100]
00 11000, 73000.15000.17000. 19000.21000. 23000.25000.27000.28000.310 0. 40000 0011000, 13000.5000.47000. T 00.23000.25000.27000.25000, 31000 0000
Froquency (MHz) Froquency (MHa)

Site :03CH02-CA
Condition  :PEAK(UNIT)_6E Im SHF_HORN_841_230822 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site :03CH02-CA
Condition  : PEAK(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004-03

UNII-7 6525~6875MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous40M+40M+40M+40M

6545MHz+6585MHz+6625MHz+6665MHz

16Tx

Horizontal

Vertical

38.6G
~40G
Avg.

+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

40,0 = =] “40.0f e —— e ]
Condifion  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condifion  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL
00008 VB GO0k WT At V10000000 VW CooRes SWTAde
10.6G
~18G
Avg.
o AVG(UN_6| 000 AVG(UN_6 |
An.a‘_Wﬂ/ _— a0 T
Condition  : AV6(UNIT)_6E Im SHF_HORN_841_230822 HORIZONTAL

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL
+RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
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. FR230625004-03

UNII-7 6525~6875MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M
6645MHz+6685MHz+6725MHz+6765MHz

16Tx

Horizontal Vertical

Peak
Avg.

A (dBuvi Date: 2023.11.06 A dBuvim) Date: 2023.11.06
1300 1300

1200 1200

104 104

1000 1000

904

90|

"’“J ﬂ_ﬂm_ﬂ;mi pz[mmu oE| “"‘“Jﬂm | szmuwy i

[
ol I o [ ol I el
e e g 50.0]_ e s o

w0 | e 0 | e I

300 f 300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR230625004-03

UNII-7 6525~6875MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

6645MHz+6685MHz+6725MHz+6765MHz

16Tx

Horizontal

Vertical

38.6G
~40G
Avg.

H | — H | —
0.0 = lﬂvﬂww’—“\r\—\ww—v’/
Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
60| AVG(UNN)_6E | 600 AVG(UN)_6E |
An,oliirﬂfméw Anvo/M/ S S ——
Condition  : AV6(UNIT)_6E im SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL
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. FR230625004-03

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M+40M+40M
6735MHz+6775MHz+6815MHz+6855MHz

16Tx Horizontal Vertical

700)

A (dBuvi Date: 2023.11.06 A dBuvim) Date: 2023.11.06
1300 1300

1200 1200

104 104

1000 1000

904

"':J ﬂ_ﬂm_ﬂ;mi pz[mmu oE| ZZJJ‘m | szmuwy i
S o 1 e e P TSI e R

Peak

Avg.

S B

40 409 et

304 304

200 200

100 100

00011000, 15000.15000.17000. 19000.21000. 23000.25000. 27000.29000. 31000.33000.35000.37000. 40000 00011000, 15000.15000.17000. 19000.21000. 23000.25000.27000.29000. 31000.33000.35000.37000. 40000

L s y (M)

site :03CHO2-CA site :03CHO2-CA

Condition : PEAK(UNII)_6E Im SHF_HORN_841_230822 HORIZONTAL Condition  : PEAK(UNII)_6E Im SHF_HORN_841_230822 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR230625004-03

UNII-7 6525~6875MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M+40M+40M

6735MHz+6775MHz+6815MHz+6855MHz

16Tx

Horizontal

Vertical

38.6G
~40G
Avg.

H | — H | —
B T S S S 40.0| SR ——
Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
60| AVG(UNN)_6E | 600 AVG(UN)_6E |
= =
400/ e e e e R—— ‘M_..v.._..__/———"
Condition  : AV6(UNIT)_6E im SHF_HORN_841_230822 HORIZONTAL Condition  : AV6(UNIT)_6E Im SHF_HORN_841_230822 VERTICAL
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UNII-7 6525~6875MHz
Multiple carrier_non contiguous 40M+40M+40M+40M (Harmonic @ 3m)

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Multiple carrier_non-contiguous 40M+40M+40M+40M
6545MHz+6645MHz+6745MHz+6855MHz

16Tx Horizontal Vertical

el (dBuVim) Date: 2023-11.05 el (9BuVim)

Date: 2023-11.06

ST e SO e
:::J UW /'wlﬁ 0 G “’”J JMLﬁ Wlef UM, 51

=

500] - 7
A it D) Y
a00) P e 0 AP o
300 300]
200) 200]
100] 100]
10001000, 13000.15000.17000. 19000.21000. 23000.25000. 27000, 29000, 31000.33000.35000. 37000, 40000 10011000, 13000, 15000.17000. 1900021000, 23000.25000. 27000.29000. 31000 33000.35000.37000. 40000
Frequency (MHz) Frequency (MH2)
Si :03CH02-CA s 03CH02-CA
Condition  : PEAK(UNIT)_6E Im SHF_HORN_841_230822 HORTZONTAL Condition  : PEAK(UNTT)_G6E Im SHF_HORN_841_230822 VERTICAL

Peak

Avg.
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UNII-7 6525~6875MHz Harmonic @ 3m

ANT Multiple carrier_non-contiguous 40M+40M+40M+40M
6545MHz+6645MHz+6745MHz+6855MHz

16Tx Horizontal Vertical

7 m— 7 m—
A00f L 4000 e
Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 VERTICAL

10.6G
~18G
Avg.

A a8u

Date: 2023.11.05 A @Bovim) Date: 2023.11.06
1300 1300

1200 1200

1100 1100

1000 1000

s04| 90|

w00 800

700 700|

600 v 6| 60 v 6|
504 50| S S

P e e . B e

300| 300|

200 200|

100 100

500 ETR T 39300, 39500, 39700, 0000 500 3900 39100 39900 39500, 39700, 0000
Frequency (MHz) Frequency (MHz)

site :03CH02-CA site :03CH02-CA
Condition : AVG(UNII)_6E Im SHF_HORN_841_230822 HORIZONTAL

Condition  : AVG(UNIT)_6E 1m SHF_HORN_841_230822 VERTICAL

38.6G
~40G
Avg.
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FCC RADIO TEST REPORT

Report No. : FR230625004-03

Appendix E. Duty Cycle Plots

Dut .
Antenna Band y T(us) 1/T(kHz) |VBW Setting
Cycle(%)
Multi Carrier |40+40+40+40M 100.00 - - 10Hz
CH5965
e e - [= T
Ewoap Time 100.0 ms 1o Fres Rum #Avg Type: RMS | SweepiControl
|E:‘.]m.‘f::, - #A-n: 20d8 sweﬁnpuzme
\;‘IF-':\- Ref 116.99 dBuV
¢

‘Center 5.965000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 100.0 ms (1001 pts),
[ woDH TRC] SCL] FUNCTION WIDTH FUNCTION vLUE |

1 N t 2303 ms 102.49 dBuV

§ Gate’

s [off.LO)

é Points

10 1001
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